s LONCINEES
L A

LC1PO6F

I‘Wi;aﬁ&"i—’r.f'—i- - emmm mas = mmE— s s — - e o e e — - — . - ——



Sk (CYLINDER HEAD)

rﬁf %Pif 51;5 FHE T Description AR AL (Reqd. QTY) comii@ﬁ H(E}RADE
1 380140103-0004 |75 Sk i 24 NS4 Hexagon bolt with flange GB/T 5789 _M6_L=25;4E 5 H$2Q16 4 C
2 120230131-0001 |S&13k%HE Cylinder head cover assy T430_ AT, 1 C
3 120250050-0001 |S4T 3k 36 28 4 H4 Gasket for cylinder head cover T430_9016; 1 A
4 380140455-0001 |75 £ ki 22 kg4 Hexagon bolt with flange T390 M10x1.25 L=70 #I3LiEIFIEH 6 C
5 120080839-0001 | 4T3k Cylinder head T430_1@in&E7L,B:X; 1 B
6 270960046-0001 |k {2 Spark plug RNOYC; 1 A
7 380600123-0001 | & {4 ocation pin T370_d=10_L=12; 2 C
8 120150252-0001 |54 3k 2844 34 Gasket for cylinder head T430 B, 1 A
9 380140013-0005 |75 Sk i 24 Mg 4 Hexagon bolt with flange GB/T 5789 _M6_L=16;EH Q16 2 C
10 160190067-0001 |=HKSH&E air deflector T430 1i; 1 C
11 380180154-0001 | X3k I8 4% Stud TA30_M8/6_L=147; 2 C
12 180650115-0001 |HFS 185531 Outlet gasket T430 A=; 1 A
13 380190168-0001 |/ fi24ET Socket head screw T381_5/16-18UNC_L=22;fE 1 H Q] 2 C
14 380451128-0001 |F-#|E] Flat washer T440_N#E10.5_4M%22 EE2.5814 1 C
15 380140004-0004 |7~ ff Sk i 2 244 Hexagon bolt with flange GB/T 16674.1 M8 L=20;# % HfQ1 1 C




Hh 448 & (CRANK CASE)

= - T TR Description M AR ##t (Reqd. QTY) — AR
1 110810395-0001 | i dbif A Crankcase body T430_@MEE SR &TEA,CE; 1 B
2 380650337-0001 |yt Oil seal T110_d=35_D=52_b=7;&Hg/Cr6/Ph 1 B
3 110690061-0001 MLyl R 4H & Oil rule combination T430_#LMR_H 2B, w0 0R, A f 1 B
4 110830054-0001 | i fh4H 25 22 5 Crankcase cover gasket T430; 1 A
5 380940625-0001 |k Cable cleat T430_ B A_FE; 1 A
6 381350004-0001 |43 Pin clip T040 BEE 1 A
7 380650339-0001 |3t Oil seal T110_d=8 D=14 b=4;&Hg/Cr6/Pb/F 1 B
8 380450559-0001 | F# [ Flat washer T370_N1Z8_4Z16_[EE0.5EEH 1 C
9 171630020-0001 |53 Speed regulating arm T381; 1 B
10 380140013-0005 |7 £k 24 i A4 Hexagon bolt with flange GB/T 5789 M6_L=16;E % H5Q16 4 C
11 174570001-0001 |ifA)E® = Regulator Cover T430; 1 C
12 174550001-0001 | )% &) 25 i 2 Regulator Seal T430; 1 A
13 381150550-0001 |J& % Compression spring T430 AEEE, 1 A




il Bl 464 (CRANK CASE)

ﬁf A‘"P”ifﬁ 75 T 44T Description PR ¥ (Reqd. QTY) comiiﬁﬁ T%RADE
14 173240003-0001 | JE @44 Regulator Valve T430; 1 B
15 140250020-0001 |5 & Leaf valve T430_B&K; 1 B
16 140290012-0001 |45 F o 4 4 Leaf valve gasket T430 BZK; 1 A
17 174560001-0001 |idjEbh Filter block T430 B4, 2 A
18 380140077-0005 |75 £ 3k i 22 T hE A% Hexagon bolt with flange GB/T 5789 M6_L=20;fEEH Q16 1 C




Itlluf_hh oag _ :g .
? — A ] |' .‘.?
i 6
O

ET:TS

‘F 2 + :ﬁ ﬁq j

2 2 1

11441
B (CRANKCASE COVER)
ﬁf %P”ifﬁ 75 LR Description Bk R A ¥ (Reqd. QTY) CONS?&’F; HéRADE

1 380140339-0001 |75 kit 22 kA4 Hexagon bolt with flange T320_M8_L=50;4E% Q16 10 C
2 380140013-0005 |75 Sy 22 T i A4 Hexagon bolt with flange GB/T 5789 M6 _L=16;fEH Hf¥Q16 5 C
3 150040033-0001 |[j%E = Oil pump cover T430; 1 C
4 380840665-0001 |24} Seal ring T390 D=47 d=3.5; 1 A
5 150010076-0001 |1y 2R 4 Components of oil pump T430; 1 B
6 380650337-0001 |y} Oil seal T110 d=35 D=52 bh=7;&Hg/Cr6/Pb/ 1 B
7 110820229-0001 |iih4iE Crankcase cover T430_BEK; 1 C
8 110260026-0001 |#Z53:hh& 38 Sealing plug screw T370_3/8-18NPTF;&1£Q07 2 C
9 150350037-0001 | WLIHAS IR 2 & Qil filter T430_JE3%; 1 B
10 380190039-0005 [Py s fig4T Socket head screw GB/T 70.1 M6 _L=25;# % HQ16 4 C
11 150490013-0001 |HLiHiEIE 25 s Engine oil filter seat T430; 1 C
12 150910001-0001 |HLyhETE 28 e 25 4 #4 Qil filter housing Gasket T430; 1 A
13 150570003-0001  |A/1y¢h [l yph e Engine oil return block T370 AR, 1 A
14 150290025-0001 [ #Lyh JE M Engine oil Strainer T430; 1 A




0— ﬂ - ;
Ilﬂ‘rh ogm o og
o—{ ST .
L. = *
Efr:s
by g
1 ﬁ 1 ﬂ |ﬂ ‘_ﬁ !1 ]ﬂ
th#h%% (CRANKCASE COVER)
5 IS S it Wtk 5 AT
No. Part No. SRR Description HUREARES A (Reqd. QTY) CONSUMABLE GRADE
15 150340014-0001  |#LyhJE M 2% Cover,Oil Strainer T430; 1 C
16 380600123-0001 | 5& {4 ocation pin T370_d=10_L=12; 2 C
17 171750021-0002 |58 o 58 214k Components of governor gear T381_FBERE, B R SERENMAL] 1 B




/5 (CRANKSHAFT/PISTON)

— — e Description HUHAR S #ik (Reqd. QTY) (DB __
1 130070182-0001 [yHZERHS Piston ring combination T430; 1 A
2 380560057-0001 |4 423% &l Steel cable baffle ring T110 GRFEHHE, 2 B
3 130030205-0001 |j%%E Piston T430; 1 A
4 130060064-0001 |y&ZE4Y Piston pin T430_@20x55; 1 B
5 130150120-0001 |3&A#F Connecting rod T470_M7/058; 1 B
6 130290397-0001 |4tz 44: crankshaft T430; 1 B
7 130450027-0001 |*F-#ijsh Balancing shaft T430 A, 1 B
8 380450895-0001 |- #u[E] Flat washer T430_M1%20.2_5E34_EELINQ 2 B
9 130450028-0001 |~F#ii 4 Balancing shaft T430_B; 1 B




o]

_

e

fid S & 45(GAS DISTRIBUTION ADJUSTMENT)

ﬁf %P”agfl\% = T LFR Description HURE IR A 40 (Reqd. QTY) = i f’éﬁ ﬁGRADE
1 500550064-0001 |5 1&E#4 Valve Kit T430; 1 B
2 140360010-0001 |5[] A 98355 Juiz & Seat, valve spring T110;& Hg/Cr6/Pb/PBB/PBDE<1000¢ 2 B
3 140400012-0001 |$43h = Valve oil seal T110;& Hg/Cr6/Pb/PBB/PBDE<1000¢ 2 B
4 140340025-0001 |5 [T #%E Inner spring of valve T11D_BHCIAZS; &Hg/Cr6/Pb/PBB/PE 2 B
5 140380021-0001 |5 7] A% e Retainer, valve spring T11D_SIRRSGEM)_ < 1H; &Hd 2 B
6 140390015-0001 |5 | 141 Valve locker T11D;&Hg/Cr6/Pb/PBB/PBDE<1000 4 B
7 140450065-0001 |5 [ 1#wEHE Valve rocker combination T430 EBEE2mm iR B EUE A 2 B
8 140710012-0001  |HEFFBRAAAR 205 Plate, push rod guide T430; 1 B
9 140670036-0001 |#EFF4H & Push rod T430; 2 B
10 140690004-0001 |#E#E Lifter, Valve T110;& Hg/Cr6/Pb/PBB/PBDE<1000¢ 2 B
11 140020101-0001 |44tk 4 Camshaft assy T430; 1 B




2 -
. @ 2
- 2
4 4
e . 4
6 6
6 _ 6
7
S R4 (BLOWER HOUSING)
R e . . o X sty = HPE
T R Description MR RS & (Reqd. QTY
No. Part No. e A p AR ﬁli( eqd. QTY) CONSUMABLE. GRADE
1 195360016-0001 |#izheesf s Starter outer cover T430 MTDIKT; 1 B
2 380020086-0001 |/ 1 Sk fih Ji ks Hexagon shaft shoulder bolt T390 M6x16.8(P8x5.8);HE I B Q14 4 C
3 160210104-0001 | X\ 5 25 344k Fan cover comp. T430 MTDIKT; 1 B
4 380140049-0003  |/NAf1Skik 22 THINER Hexagon bolt with flange GB/T 5789 M5 L=16;# E£¥Q10 4 C
5 160850003-0001 |45 Impeller cover T430 MTDIKT; 1 B
6 380140451-0001 |/NAfkik 22 THIIER Hexagon bolt with flange GB/T 5789 M8 =20 S=12;{EHH % 4 C
7 160180034-0001 |4 Impeller T430_ 3@ I0ERH; 1 B




2 (CARBURETOR)

S R e Description WK AR sk (Reqa. QTY) [ SIUEHE__
1 170430154-0001 |4k 2% 2535 44 Carburetor gasket T430 _HS OB R, 1 A
2 170440081-0001 |fkyih 25 R P Heat insulating pad for carburetor T430; 1 B
3 170430153-0001 |44 e 5 4 Carburetor gasket T430 1bimzRE5ESSRE ZENES 2 A
4 160190066-0001 |z Sy air deflector T430 *; 1 C
5 380140013-0005 |75 ff Sk vk 24 2 4 Hexagon bolt with flange GB/T 5789 M6 _L=16;#E = HQ16 3 C
6 170022114-0001 |k 2 Carburetor T430_MNF#_ A AD1.2, 5 B iR 1 B
7 380140067-0003 |75 kv 24 2 4 Hexagon bolt with flange GB/T 5789 M6 L=12;8 1 H¥£Q16 2 C
8 170470008-0001 |{KyMZE 48 Gasoline pump bracket T430; 1 C
9 170460010-0001 |y5ih%E Gasoline pump T381; 1 B
10 380960120-0004 |4 & Clip combination T040 P12 75,5385 E5Q19 4 A
11 380750401-0001 |JH%s Oil tube T040_R1%6.35_4+%12.7_K270_CA| 1 A
12 380750435-0001 |JH% Oil tube T370_/R1%6.35_41%12.7_K105_CA| 1 A
13 170010018-0001 iﬁi?ﬂﬂi)ﬁ%%& Fuel filter T370; 1 A




ih# (CARBURETOR)
75 TS N " - . - S E M
% ! Description AR IR A = (Reqd. QTY ~
No. Part No. Lty P PR B (Reqd. QTY)  oore VABLE GRADE
14 380741010-0002 |@=A%A Breather tube T430 AGMIE SMRESE, HER] 1 A
15 170430173-0001 | 4f Jh 2% 25 ff 2 Carburetor gasket T440 SRR TRz A6 1 A
16 380950193-0001 %3k Pipe clip T370 ®11_HERE; 2 A




Fif gﬂfﬁ = LR Description RS 40t (Reqd. QTY) ii@ﬁ ﬁGRADE
1 380140457-0001 |/ kiE L mgHE Hexagon bolt with flange T390 M12x1.25 L=35 "XECUZ4%;fEH 1 C
2 380450702-0001 [Fik Flat washer T390 NE13_4+1%38_[EE3.581E( 1 C
3 270020222-0001 | HE ML T 3B 1E FLYWHEEL COMP T430; 1 B
4 380190039-0005 [Py N4l Socket head screw GB/T 70.1_M6_L=25;{E#%H$¥Q16 4 C
5 270190020-0001 |7g Ho 2% B &t Components of charging current arm{T430; 1 A
6 160200059-0001 | % Zh#l 57 2 Side plate T430 BUESMNIL; 1 c
7 380140013-0005 |7~ 3kyk 22 Mg Hexagon bolt with flange GB/T 5789 M6_L=16;4E1 H¥Q16 4 C
8 270920339-0001 |5k 2k COIL ASSY.,IGNNTION T430_in T3 _BEIR KIEEE; 1 A
9 271280100-0001 |i&EH:zk Connecting wire T430_ERln+F Ejtasiadise, in—1H 1 A
11 380190008-0005 |y~ M4l Socket head screw GB/T 70.1_M6_L=20;E#%H$FQ16 2 C
12 270880157-0001 |iff & 2 Aa RectifierVariable voltage rectifier T430; 1 A
13 181600035-0001 |[g 3 Insulation Gasket T430 B, B 1 B
14 380140077-0005 |/ i1 Sk 22 244 Hexagon bolt with flange GB/T 5789 _M6_L=20;48 5 [5#Q16 2 C




P IEH RS (CONTROL SYSTEM)

— — 4T Description MR IR #1i (Reqd. QTY)  [—JIUEE__
1 380140013-0005 | ff 3y 24 [ g 4% Hexagon bolt with flange GB/T 5789 M6 _L=16;fE= H57Q16 3 C
2 380180153-0001 |X{:kiZ#s: Stud T430 LA M6/6 L=57; 1 C
3 171680116-0001 || T FHA S Throttle handle combination T430 a]ifEEEEL; 1 B
4 171620031-0002 |58 3742 Speed regulating bracket T430;% 7 L Fin A BENAE=H 1 C
5 171600074-0001  |if5d o0 Governing spring T430_21[ #E1#1.4,153; 1 A
6 380250002-0001 |7y 3k o 55 g hg4T Square head set screw with flat point|040 M6 L=21(13mm); i35 32 42 ] 52 1 C
7 380370066-0001 | £ % Mg RF Hexagon nut with flange GB/T 6177.1_ A PhBth M6;fEEH 1 C
8 171590022-0001 |1 THiAT Throttle rod T430 S K248 7 1%¢2.3; 1 B
9 171650033-0001 | R TR AT Choke valve pull rod T430 4gFE2mm; 1 B




1
2
. 4
33
e (AIR CLEANER)
55 TS I inti \ 5 o E T
24 X Description WA IR S & (Reqd. QTY

No. Part No. eI ipti FUHEAR $ & (Reqd. QTY) CONSUMABLE CRADE

1 180020737-0001 |%2yE4e Air filter T430_MTDIKE; 1 B

2 180100094-0001 |% 822 yk e & Air filter element combination T430_MTDIRAS, w5 tH IS 47; 1 A

3 380370066-0001 | /N i i i W £ Hexagon nut with flange GBIT 6177.1_FmBiBth_M6;EER 2 C

4 380741145-0002 @S5 Breather tube T430_MTDIRAS_AGHEIE_RSE;H] 1 A




EEhEHL. (STARTER MOTOR)

FE R s . . b ok oo S

No. Part No FHLF AR Description FLRIRS At (Reqd. QTY) CONSUMABLE GRADE
1 270360132-0004 |#23) ML Components of starting motor T381_RIEFLKF, KN E F&; 341 1 B
2 380140453-0001 |/NA kvl HIE Hexagon bolt with flange GB/T 5789 M8 =80 S=12;#EHH 2 C




3 N e =
2 .
P 1 =
Q @y D
- 22 9 0 | = ==
) o || E&EE
LA p
@ :
LI H 0 2 =
J'jj . | :
i = .
4 5
2% (MUFFLER ASSY)
Cid THIES T A TR Description BRRES H& (Reqd. QTY) AR
No. Part No. CONSUMABLE GRADE

1 380190168-0001 P 7S F AT Socket head screw T381_5/16-18UNC_L=22;fE 1 H Q] 2 C
2 380340005-0005 N R Hexagon nut GBI/T 6170_M8;HEEH Q16 3 C
3 180590241-0001 HAE Outlet pipe T430; 1 C
4 180660033-0001 W 75 A e Muffler gasket T11D_FR#EH =2 4RIk, & Hg/Cr6/Pb/| 1 A
5 180571604-0001 T Muffler T430; 1 B




	封面
	1 缸头
	2 箱体
	3 箱体
	4 曲轴箱盖
	5 曲轴箱盖
	6 曲轴 活塞
	7 配气系统
	8 导风部件 
	9 化油器 
	10 化油器 
	11 飞轮
	12 调速控制系统
	13 空滤器
	14 起动电机
	15 消声器

